ol B ¢ 9 (Membrane Journal)
Vol. 15, No. 1 March, 2005, 70-83

STME &88t HEJ| MBRIHUM &2t
A5 -2
%73

BT BAAYLR, WBEL(F) BAYL
(20053 29 18Y A<, 200593 3¢Y 149 A&

1]

HA ZIPH 220 0iRlE Y B
7

A~
T

*

4
—_—

Mo

The Estimating an Effect of Rapid Flux Increase to a Membrane in the Intermittent Aeration
MBR Process Using Alum Treatment

Song-Hyu ChoiT, Nam-un Cho*, and Myong Su Han

Department of Life Science/Environmental Science Hanyang University
*The Environmental of Branch the Korea Express co., Ltd
(Received February 18, 2005, Accepted March 14, 2005)

2 o ZJ|2E 1Y Zy)E ASA 57/ A (oxic/anoxic) A7t H-&F FAkA ZANM 5] AR A
Al F71AA ] FHEE A F B vAe TS ZAIALH, SN P4 2007 HE A 2 3
Ao o FYggoe) ERZT 2ol B 4FHo F= IS RARIAT E¥ 71 £HAAFAIZHSRT; Sludge
Retention Time)# 313E] MLSS Ao EAs= vAE tjAdEo] B mjae 437 SHAE FA549S
o EEotel Z8ste Fus Al Bt ZAlstd BT
B 7)F2d 2 (oxic/anoxic) o] AlZH &) WE F71E R A AALEES AR A3 7] 40 HIE7) 2089 A7)
ZA9A A Efo| /Mg F33P R 5T A2 (oxic/anoxic) ZAL 4020802 3 2 A(step-7)0N A FEFY
L& AT A4 H@eks izl AY BT FS FFY vt 2is 9 3 ndEd gL $FE F=
& & & AeH, MBREAYA Q1 1 mgLE AAsE7] AsiMe o 0.7 mg/Lo] A Re] Bo3 ez AAHJ.

S > He

Abstract: By supplying air intermittently in various mode, the effects of oxic/anoxic time ratio and air scrubbing in
aeration condition on the membrane flux and permeability were investigated. When suction pump stops, vacuum pressure
remains inside the suction pump. Therefore, the effect of remaining vacuum pressure in the suction pump on fouling of
membrane was investigated. The effect of EPS (Extra cellular Polymeric Substance) which is generated due to the long
SRT and high concentration of MLSS and the dose of coagulant on the membrane were also investigated.

The suitable oxic/anoxic time ratio for the best removal efficiency of organic matter and nitrogenous matter was 40
minutes (Oxic) : 20 minutes (Anoxic). At this time ratio, alum was dosed into the aeration tank. The result of dosing alum
was that the concentration of alum solution might affect nitrification and denitrification. To remove | mg/L of phosphorus
in MBR process, it needs 0.75 mg/L of alum solution.

Keywords: MBR, alum, flux, intermittent aeration

1.2 FogstE 7i&stet o old wet AR= Wi
F FAVNES AEAN7I AT Ao|&E A%t

3t W g 2O v A dY AEEE o) =3 A R FEVIEY HEE g
o WY @ AdE UREe ~dodel aA 221 NE 929 BAE BA L7 NE 74 S
3t o, stdoly #HAAE WY F2=2 FUHY Ha e FAel, ARIt AT EEdd AH9
W84 $471%2 BOD (Biochemical Oxygen demand;

Aeletd A )9} SS (Suspended Solids; H-H-&

Tz AHe-mail : swpark@pusan.ac.kr)

70



SAAE B8 BEE7] MBREAANA £HE282 F7b el nXe o %7t 71

Table 1. Specifications of Hollow Fiber Membrane

MODEL HFL334LF
Membrane Material Polyethylene
Average Pore Size 0.4 ym
Effective Surface Area (m®) 3

Pipe ABS Rasin

Material of Parts

Sealant Polyurethane
Connection 15 mm Union Joint
Dimensions (mm) 400X 514 x50
Operation Differential Pressure < 40 kPa
Operation Temperature < 40°C
pH 2~11
Object Waste water
Z 8 2(m’/day) 0.25~0.35

A7k A7F 10 mg/l ojstols, Fash Q& 747 20
mg/l, 2 mg/l o|5t2 F3}s o] A AHEHIL e
g8t a-ﬁhﬁﬂﬂ‘ﬂoi—“— A Was £42
NES o 58] ¥ tﬂ 53 Rf=2
(SS) AIA7} AstA] ot ;qa] € Aelgstrl A%
TTE ALHo2RE FAPs, —ol Can R
B Adeee atte 7431/\1“«1 Eo] dgAol
o, 2o ot kgHolm F5d Med Fus
A Aol st T‘ﬂﬁ} 2 A5} 7@ Als
=

¢

= I BRS FAH 23 Qlo] HYERE
248 F e FAY Aol aFFHAAL Utk

A B2 A7 AT Qe Ry LA
T4 Fe EA4SHARY Mg go] B 3
o] tFAI NIV woH, FA =4 ° FAH
7y Blu A 7rasla FA4%E Fhol e AX 7} shesitt
= AHo] 9o Aol &uks] AP o1
AAE B vk xEe pdBYE Fa FHAA
h oEstY V&9 ALY AH HEHE o] &3t
2o] gz sty & A AFAZHSRT; Sludge

Retention Time)d] 237} 7453, MLSS (Mixed
Liquor Suspended Solids)E FHtj 15,000 mg/L7tA]
AT & glo] nAE JAAGIE G ditsl Adg
Ze SHIGATE LR WA ﬁlﬂﬂi |
At TR g&Hom wEY] U @& FMHE
FASt o &7 WS Fo|a, 2 . fFﬂ—’F—J =

=
Aol e 53 vAES AR 9 FAXE & A

Coagulant Feecf%_@
MLSS Recycle

Effiuent

Nitrate Recycle ®
paN

’ g !\z J | 2
Equalization DO Exhaust Anoxic
Basin Basin Basin

Fig. 1. Schematic diagram of the MBR Reactor.

influent ‘ |
ki

Agtation Basin

[2]. 23y} MBR (Membrane Bio-Reactor) 3¢ &
4 SRTE 27 73l S8AE AeER FAFL
24 Aoz el A2l FolAe BAHe] gtk
£ 9FE MRS Br)ze) Agde A1
Foste], AAAA vBE) FEFE FA ¥ @
X Q& AAS7 A HFH] HA R —‘?04%}%
Atz stgeH, E7)FA NEE7IE T3 o
UAE 38 & e JF z7)/F22(oxic/
anoxic) Hl&S FA}stal, & 7|/F kA (oxic/anoxic) A
2t HlE, MLSS 5%, &2 Alo]9] 7HAe] Fejute
EREes g Fagted nXe %S AR

A

rir

L

0. AlEEbx| ot

N

23t Afet

Tol 2&
o

W H

g 22 MARAA Ak g ALt

2 2 BeuAtYg2 Table 134 2t}

e Z AW o #}=HHollow Fiber Micro-

filtration Membrane)o]®, XHL X435} 3 Elo] o]

A, AL T gdel(PE)olct. Bejute] U A 9]

74L& 247} 360 ym, 540 ymo]n 334 -F 7 (Pore size)-S
0.4 ymolch. & Fejuhe] FFEL 72%c|th

Mg ~

A5
A

fr o
A

o He
2

L

N

i l_,N

g

>

Ty

A,

lo

S e

a3
£
o

oy
e
Ex
L
-
>,
[
N
9,
R
b
g
o
23
=
»l ok

o
[\®]
g
o,
ol
i
Jo
D)
o
2
uk
4o 1
o
o

o g BN oz ¢
>,
>
[+10
ol

Membrane J. Vol. 15, No. 1, 2005



72

B

ofr
4

Table 2. Influent Characteristics of Domestic Wastewater

Influent characteristics

Item
Min Max Avg
Temperature (°C) 13 30 -
pH 6.9 7.9 72
TCODcr (mg/L) 110 320 276.5
SCODcr (mg/L) 32 260 110.3
TBOD (mg/L) 76 265 108.6
SBOD (mg/L) 29 59 494
TSS (mg/L) 83 243 117
VSS (mg/L) 68 208 96
TN (mg/L) 28 46 373
NH4+-N (mg/L) 23 42 30
T-P (mg/L) 0.8 4.1 36
Z+zk 25 L, 80 L, 260 L2 % FRPZ A|Zst¢ T} €1
AAE 8 G Folshr] Aol ALAAE 9
@ x4 eAEAL 37) Aol /)28 1Y B
Ao LAY Ael4Ee 1.0 midayE A
Zleth. A3 A143 vhexe] JfgEE Fig 139
2o
2.3, fY+ 54
Aol AHgT ARE SA KA ARo)A BAsHe
248 Agsgen, 95 44e CODer, TN,
TP7} ztzt i 276.5 mg/L, 37.3 mg/L, 3.6 mg/LY

Table 3. Parameter Variations for Operational Step

BN
ot
Fo

@y
c}. AgE Benze 59 A6 ] AEo
S50, A5H0z BYue o AYss
ggq. Table 2] A@o) AHE3 H5e] L
JER AT
B AW77F Bote] §949] TCOD/SCODE 2.5

Ty

TCOD/TNS 7.40]9 o™, &2 43} Batch TestS %3
BA3 8949 COD A44& EDCOD7} 46%, -89
ol Awel Al7to] A2HE SDCOD (Slowly De-
gradable COD)7} 49%, NBDCOD7} ¢F 5% AHE2

Ehstt

)
o
ot
> 2

)

t:p{u
o
tio
o\
™

4
N
bt

Mo

N
]

[\
o
A
I~}
(e
e
(U]
<
r
~

~—

z

o

o k|2
ot
o
N

[o

£ @

N
N
=

{

'S
P
rd ot

>
o
o

£

A8 o
o

RS

i rle
Mo ol
QL
~N

4 K
o, Step-2, Step—39~

Mo o2 & Mo Mz

n:‘liﬂl‘%
oo d
& o n
N

(!

E

$

X

)

oh

8
rx

i

dE L8

LS S B |

30

Step-1 ~Step -3

[o
_E.
&
o
do,
4
S

L g Z7)E 3| Step-59) Sep—8°ﬂ/\1 Z7] A
ko] 2383 1282 olfre 18 +AA FUAHA F

Hem Suction Time (min) Flux Rapid Flux

suction (oxic) non-suction (anoxic) (m3/m2 - day) (L/m2 - hr)
Step-1 12 min 3 min 0.25 13.02
Step( 1) continuous suction - 0.25 10.5
Step-2 10 min 10 min 0.25 20.83
Step-3 20 min 20 min 0.25 20.83
Step-4 10 (12) min 10 (8) min 0.25 20.83
Step-5 20 (23) min 20 (17) min 0.25 20.83
Step-6 30 (33) min 15 (12) min 0.25 20.83
Step-7 40 (43) min 20 (17) min 0.25 20.83
Run-1 20 (23) min 20 (17) min 0.25 20.83
Run-2 30 (33) min 15 (12) min 0.25 20.83
Run-3 40 (43) min 20 (17) min 0.25 20.83

: The case of dosing alum

gagel 215 @ A 1 35, 2005



TRAE &8 TEF7] MBREAAAN =882 Syt B9 e 98 7l 73
—— Pressure —&— Flux
50 — = ~ 30
Step-1 Step-2 Step-3 Step 4
40 25
2 MhAAANAL MMM (McbbAMA MMM | g
g 30 =
T TYVVIVVVIVIVVITY 15 S
5 20 X
2 ‘ 10 2
a 10 5
0¥ 0
1 11 21 31 41 51 61 69 79 83 97 107 117
Time(day)

Fig. 2. Variation of flux and pressure in suction/non- suction rate.

ol
>
e

L

o,
o

=,
:Q'.‘E‘o{l:g‘;
ro
o
N e ag

e 9
g

<o
G PU rx
2y
of
4
o 2 _thl OH
£ (0o 8N

H
l
s
fo
%
@

{r

S
)
o

o
L
>

2
N

— N

l
o
I
2
o}ngl;
& d
5[

ol J
.
N
il
>,
>

Z3 % Step-5, 6, 1914 A2 AAL0] AY
HoE g FEFAL Step-5, 6, 7 2N 4
o S3AE FYs] A BT Fof A
vlusty] fl&) FEFY olFe AIAE Runl,
Run-2, Run-32 #7|3t3ch Ql AAE 93 FFo=
FAFEHEE 8%)S AME-alch

o

o

3. kS,

Z1

=

3.1. 37IMB(air scrubbing)o| EA0| ojxl= F&t
3.1.1. 2F=U w2 FEnEA L Tk wg

i FAA FEE hetE £33 B B
#e}A Zatn AF3AT &= EYUe AREA
FHgth & EYus AAZ 1wxe £Fo] &9
ol AF3H B sFole JHHLRE e w5
o} §AZo] EA3HA "ok fF0] wwe ALF
0% FHHY HiAHo 1Fzo §AZF 3 AT
4 VIR FHE2 #Ag) tlEo] v MelAds)
S| EHEg] JFL et A FRFEAES ¢
LA A TGO ZHAE oVIAT)7] Wi FEES
& AH(concentration polarization)S- X3l o7 W

We Head Rae) Pas HAAAT B3],